Y00vas00 voovesoo 1.-CYLINDER BLOCK

Fig.1.CYLINDER BLOCK N e
[C)= (F=

REF: LEV. FARTS NO. DESCRIPTION QTY I R
Ay (B) (C] (D) (E) (F)

1 1 719802-01560  BLOCK ASSY, CYLINDER 1
4 3 124160-01910  PLUGPT1/4 2
5 3 171051-01921 PLUG 1
6 3 124060-01050 PLUGPT1/8 1
7 3 12000101250  PLUG S0 1
8 3 27241-120000 PLUG 12 2
g 3 27241-300000 PLUG30 6
12 3 11962002020  BOLT 8
" 13 3 129795-02411 BUSH, CAMSHAFT 1
% 14 3 12416001910  PLUGPT1/4 1
5 24 2 719810-02980 METAL, MAIN (STD) 4 3
i 2 11981002830  BEARING, THRUST 1
30 1 119810-01200  BOLT, CYL. HEAD 14
a1 1 119812-01330  GASKET, HEAD 1
32 111981002870  MAIN BEARING US=0.25 4 1
35 1 11981002940  BEARING,THRUST 2508 2 2
38 1 119802-01180  SPACER 1

Remarks
(1)UNDER SIZED(U.S.=0.25)PART.
(2)OVER SIZED(Q.5.=0.25)PART.

(3)REPAIR PART.

(CiCopy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO.LTD.




YOOV9800 voovosoo  2-GEAR HOUSING
. (A}=3TNVE2A-GMG (D)=
Fig.2.GEAR HOUSING (B)= (El=
(C= {F=
REF. LEV. PARTS NO DESCRIPTION QTY I R
(A) (B) (C) (D) (E} (F)

1 1 719802-01500  HOUSING ASSY, GEAR 1
3 3 23876-030000  PLUG PT2/8,SCREW 1
4 3 23876-040000 PLUGPT 1/2 1
5 2 12978501800  SEAL, OIL 1
5 1 118802-32100  COVER ASSY, PUMP 1
7 2 119802-32070  COVER, LUB.OIL PUMP 1
8 2 128900-32130  VALVE, RELIEF 1
] 2 129418-32320  SPRING 1
10 2 128001-32330 PLUG 1
11 1 119802-01520  FRANGE, GEAR CASE 1
12 1 119802-01560  STUD, M8X25 3
13 i 124160-01751 COVER/FILLER 1
14 1 124240-01871 COVER, HO-P 1
15 1 12979501850  PIPE, KNOCK L=18 2
16 1 119608-32040  O-RING P16 4
17 1 119802-32111 ROTCR, INNER 1
18 1 118802-32120  ROTOR, OUTER 1
19 1 119802-32130  SCREW, M6X16 7
20 1 121850-51960  O-RING, F.LPUMP 1
21 1 129001-91841 BOLT, M8X85 3
22 1 24311-000320  O-RING 1A P-32.0 1
23 1 26106-080162  BOLT M 8X 16 PLATED 4
24 1 26106-080162 BOLT M 8X 16 PLATED 3
25 1 26108-080552  BOLT M 8X 55 PLATED 12
26 1 26308-080002  NUT 3
27 1 121023-01550 COVER, BLIND 1
28 1 24341000240  O-RING 1A S-24.0 1
29 1 28108-080162  BOLT MB6X 16 PLATED 2

(C)Copy Rights YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CQ..LTD.



Y00V9800 voovesoo  3.MOUNTING FLANGE & OIL SUMP
{A)=3TNVB2A-GMG (D)=

Fig.3.MOUNTING FLANGE & OIL SUMP B)= €)=
(€)= F)=
REF. LEV. PARTS NO. DESCRIPTION QTYy I R
W B © O € ©
1 1 12910001580  PARALLEL PIN 8X16 2
2 i 120176-01601  MOUNTING FLANGE 1
3 1 26206-100202  BOLT M10X20 .
: 1 26206-100252  BOLT M10X25 s
5 1 11981001730  SPACER, L.O. SUMP 1
5 1 26106-080352 BOLT M 8X 35 PLATED 3
7 1 11981001770  SUMP ASSY, LUB. OIL 1
B 2 119640-01640  DRAIN PLUG M22 1
10 2 22190-220002  SEAL WASHER 225 1
1 1 26106080162  BOLT M8X 16 PLATED 5
12 1 26106080452  BOLT M 8X 45 PLATED 2
13 1 120100-01580  PARALLEL PIN 8X16 2
14 i 12010001640  CASE ASSY, OIL SEAL i
15 2 128150-01650 CASE, OIL SEAL 1
16 2 128785-01780 SEAL OIL 1
7 1 120486-01670  BOLT M8X30,COLLAR HD 8

(ClCopy Rights YANMAR CO..LTD and YANMAR AGRICULTURAL EQUIPMENT CO..LTD.



o voovasoo  4.CYLINDER HEAD & BONNET
(AEITHVEZA-GMG D)=

Fig.4.CYLINDER HEAD & BONNET {8)= €)=
CF (F)=
REF. LEV. PARTS NO. DESCRIPTION aTy I R
) (B (€] Oy (B) (F)
1 1 128900-07900 LIFTER, ENGINE 2
2 1 26106-080142 BOLT M 8X 14 PLATED 4
3 1 118802-11241 SHAFT ASSY, ROCKER 1
4 2 118802-11251 SHAFT, ROCKER ARM 1
6 2 119802-11260 SUPPCRT, ROCKER ARM 2
7 2 119802-11270 SUFPORT, ROCKER ARM 2
8 2 119802-11280 STUD 3
9 2 1298150-11280 SPRING 3
10 2 119802-11650 ARM ASSY, ROCKER &
11 3 129150-11230 SCREW, VALVE [
13 3 129150-11750 NUT M8XP1.0 6
14 1 104211-11370 CAP, VALVE 6
15 1 119802-11700 HEAD ASSY, CYLINDER 1
18 3 124060-11800 GUIDE, VALVE 3 1
20 3 119802-11810 GUIDE, VALVE 3 1
22 2 27241-400000 PLUG 40 2
23 2 119802-11100 VALVE, INTAKE 3
24 2 118802-11110 VALVE, EXHAUST 3
25 2 119810-11120 SPRING, VALVE [
26 2 104211-11180 RETAINER, SPRING 8
27 2 124160-11340 SEAL, VALVE STEM 3
28 2 124950-11340 SEAL, VALVE STEM 3
28 2 27310-070001 COTTER ASSY 5
30 1 119625-11880 SEAT, NOZZLE 3
3 1 118802-11900 RETAINER, NOZZLE a
32 1 120270-54410 WASHER 3
33 1 22351-060012 SPRING PIN 6X12 2
34 1 26106-080252 BOLT M 8X 25 PLATED 2
35 1 26106-080452 BOLT M 8X 45 PLATED 3
36 1 26106-080502 BOLT M 8X 50 PLATED 5
a7 1 124160-01751 COVER/FILLER 1
38 1 119802-11350 BONNET ASSY, HEAD 1
ag 2 119802-03010 PLATE, BAFFLE 1
40 2 129150-03070 BAFFLE, BREATHER 1
41 2 118802-03110 PLATE, DIAPHRAGM 1
42 2 118802-03121 COVER, DIAPHRAGM 1
43 2 119802-03130 DIAPHRAGM 1
44 2 119802-03141 SPRING, DIAPHRAGM 1
46 2 119802-11310 GASKET, BONNET 1
47 2 22857-500100 SCREW 5X10,TAPPING 4
48 2 22857-500100 SCREW 5X10,TAPPING 4
49 1 124160-11360 KNOB 3
50 1 24311-000120 O-RING1AP 120 3
51 1 24311-000320 O-RING 1A P-32.0 1
52 1 119802-11870 PROTECTOR, NOZZLE 3

—24

234

Remarks
(1)REPAIR PART.

(C)Copy Rights YANMAR CO.LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.




YOOVS800 voovesoo  9.SUCTION MANIFOLD

{A)=3TNVB2A-GMG (D)=

Fig.5.SUCTION MANIFOLD o EEF
i = =
REF. LEV. PARTS NO. DESCRIPTION Ty I R
(A) (B) (C) (D) (E) (F)

1 1 119802-03080 PIPE, BREATHER 1
2 2 129410-03890 CLAMP 24 2
3 1 118802-12100 MANIFCLE, INTAKE 1
4 1 119813-12110 GASKET,INT. MANIFOLD 1
5 1 26106-080202 BOLT M 8X 20 PLATED 4
8 1 26106-080802 BOLT M 8X 80 PLATED 2
7 1 128160-77511 GASKET, (NON-ASB.) 1
8 1 128120-77501 HEATER, AIR 1
] 1 26106-080352 BOLT M 8X 35 PLATED 4
REFER TO Fig. 4 10 1 118810-13110 GASKET, EXH.MANIFOLD 1

PACKAGED PART

Q

(CyCopy Rights YANMAR CO._LTD and YANMAR AGRICULTURAL EQUIPMENT CO. LTD.



YOOVGe00 voovesos B.CAMSHAFT & DRIVING GEAR
Fig.6.CAMSHAFT & DRIVING GEAR At

C= (F}=
REF. LEV. PARTS NO. DESCRIPTION QTY I R

REFER TO Fig.1

A) (B © @ & F

1 1 129150-14200 TAPPET 8
2 1 118810-14400 ROD, PUSH 6
REFER TO Fig.2 i 3 1 119802-14580 CAMSHAFT ASSY 1
| 4 2 129150-02450 METAL THRUST(CAM 1
5 2 129150-14101 GEAR., CAMSHAFT 1
7 2 22512-070140 KEY 7X14 1
8 1 268776-140002 LOCK NUT M14 PLATED 1
3 1 26108-080142 BOLT M 8X 14 PLATED 2
10 1 119802-25051 SHAFT, IDLE GEAR 1
11 1 118802-25100 GEAR ASSY, IDLE 1

14 2 118802-25070 BUSH, IDLE GEAR 1 1
15 1 26106-080402 BOLT M 8X 40 PLATED %
16 1 128150-25301 BOLT.FI-P 4
17 1 118802-25801 GEAR, PUMP 1
18 1 158552-51151 FLANGE 1
19 1 22217-140000 SPRING WASHER 14 1

REFER TO Fig.10

| Remarks

| (1IREPAIR PART. [C)Copy Rights YAMMAR CO.LTD and YANMAR AGRICULTURAL EQUIFMENT CO.LTO.




Y0oVeso0 YOOVason 7.CRANKSHAFT & PISTON
(A)=3TNVE2A-GMG (D)=

Fig.7.CRANKSHAFT & PISTON (B)= (E)=
{Cr (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A} (B) (€) (D) (B (F)

1 1 118802-21002 CRANKSHAFT ASSY 1
2 2 128100-01580 PARALLEL PIN 8x16 1
7 1 22351-030010  SPRING PIN 3X10 1
8 q 119802-21660  V-PULLEY, CRANKSHAFT 1
] 1 128795-21661 WASHER 1
10 1 121850-21680 BOLT, V-PULLEY 1
11 1 121111-21501 BOLT, FLYWHEEL [
12 1 128489-21570 FLYWHEEL ASSY 3
14 2 124550-21600 RING GEAR 1
15 1 119802-22080 PISTON W/RING 3
17 2 119802-22500 RING SET, PISTON 3
21 1 118813-22300 FIN, PISTON 3
22 1 129792-22400 CIRCLIP 23 6
23 1 719810-23100 ROD ASSY, CONNECTING 3
26 2 119810-23910 BUSH, PISTON PIN 3 1
27 P 118810-23200 BOLT, CONNECTING ROD 8
28 2 118810-23600 BEARING, CRANKPIN 3
30 1 119810-23610 BEARING,PIN U.8=0.25 3 2
32 1 719802-22900 PISTON W/RING 08=.25 3 3
4 2 719802-22950 RING SET 0.5=0.25 3 3

Remarks
{1)REPAIR PART.
(2)UNDER SIZED{U.5.=0.25)PART.

(3)OVER SIZED(O.S.=0.25)PART

(C)Copy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO.LTD.




YOOVS800 voovesoo 8.LUB.QIL SYSTEM
i (A)=3TNVB2A-GMG (D)=
Fig.8.LUB.OIL SYSTEM (8= (E)=
C)= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTy I R
A (B ([© D (E' (A

REFER TO Fig.4

1 1 118932-34800 DIPSTICK, LUB.CIL 1
2 1 121520-34810 GUIDE, DIPSTICK 1
3 1 129150-35041 GASKET, (NON-ASB.) 1
4 1 119810-35300 PIPE ASSY, QIL INLET 1
8 1 26106-080352 BOLT M 8X 35 PLATED 2
9 1 114250-39450 SWITCH,(0.5KG)L.O. 1
REFER TO Flg. | 10 1 124160-39140 BOLT 10, PIPE JOINT 1
1 1 119802-39450 PIPE ASSY, LUB. OIL 1
12 1 129005-59830 BOLT ASSY, JOINT 1
13 2 23857-030000 JOINT BOLT 3 1
14 2 22190-080002 SEAL WASHER 85 1
15 1 22150-080002 SEAL WASHER 85 1
16 1 22180-100002 SEAL WASHER 10S 2
17 1 26366-060002 NUTME 1
18 1 129150-36152 FILTER 80X80L 1
18 1 26108-080202 BOLT M 8X 20 PLATED 3
20 1 119802-35100 BRACKET ASSY, FILTER 1
21 2 119802-35110 BRACKET, FILTER 1
22 2 120100-35140 STUD 1
23 1 120150-35111 GASKET, (NON-ASB.) 1

REFER TO Fig.10

{CiCopy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO.LTD.



YOOV9800 voovasog 9.COOLING WATER SYSTEM

(AE3TNVEZA-GMG (D)=

Fig.9.COOLING WATER SYSTEM B)= ©=
(C}= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) (8) (C) (O (E) (F)

1 1 119802-42000 PUMP ASSY, WATER 1
———— 3 2 11981042051  GASKET, (NON-ASB) 1
4 2 119810-42120 PLATE 1
8 2 119810-42281 GASKET, (NON-ASB.) 1
5 2 119810-42280 PIPE, C.W. PUMP 1
1 2 129054-42320 O-RING 1
1 2 23876-030000 PLUG PT3/8,SCREW 2
14 2 26108-060142 BOLT M 6X 14 PLATED 2
15 2 26106-060202 BOLT M 6X 20 PLATED 2
18 1 26108-080352 BOLT M 8X 35 PLATED 1
17 1 26106-080552 BOLT M 8X 55 PLATED B
18 1 12915542350 V-PULLEY, C.W. PUMP 1
19 1 12410148531 COVER, THERMOSTAT 1
20 1 1258795-49551 GASKET, (NON-ASB.) 1
21 1 26106-080262 BOLT M 8X 25 PLATED 1
22 1 124465-44950 GASKET 18 2
23 1 121450-42450 PLUG M16 1
24 1 119620-48290 COCK ASSY 1/4 1
27 1 23414-080000  GASKET 8, ROUND 1
28 ) 26106-080122 BOLT M 8% 12 PLATED 1
29 1 26106-080852 BOLT M 8X 85 PLATED 1
30 1 118802-48610 PIPE ASSY, A MP2 1
a1 2 119802-48711 PIPE ASSY, A MP2 1
32 2 119802-48730 CLAMP,CW-T 1
33 2 124722-59050 CLAMP 9 2
34 2 119802-59320 TUBE, CORRUGATED 1
35 1 119802-48620 PIPE ASSY, B MP2 1
36 2 119802-49721 PIPE, WATER B MP2 1
a7 2 124722-59050 CLAMP 8 2
38 1 129486-42050 GASKET 1
39 1 25132-003800 V-BELT (A-38) 1
40 1 26108-0680122 BOLT M 6X 12 PLATED 4
41 1 48150-503100 SENSOR 1
42 1 12915549801 THERMOSTAT (71) 1
43 1 129150-49811 GASKET, (NON-ASB) 1

REFER _TO Fig. 10

(C)Copy Rights YANMAR CO.LTC and YANMAR AGRICULTURAL EQUIPMENT CC.LTD



10.FUEL INJECTION PUMP

Y0Oveg00

Y00V9800

B)=
(E)=
(F)

ITNVEZA-GMG

(A}
(B}

Fig.10.FUEL INJECTION PUMP

(€)=

QTy

(A) (B) (€ (D)

DESCRIPTION

PARTS NO.

LEV.

REF.

E) (F)

[a ]

o
a3s
=00
Do o
B i o
Tk
=
Obh

o0
[salasigan]
BdS
o=
532
I 4
O 0 W
==
O = =
b S
— o

INJECTION PUMP ASSY

719946-51380

_..gw

flox
7

DY),

N

(C)Copy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



YDOVEB00 voovasoo 11.FUEL INJECTION VALVE
(A)=3TNVB2A-GMG (D)=

Fig.11.FUEL INJECTION VALVE ®)= (E)=
= (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
® B _© © E ¢

1 1 71904653100  FUEL INJECTOR(WCA 3

2 2 11904653000  NOZZLE ASSY 3

5 2 11425053080  NUT, NOZZLE CASE 3

s 2 11980263100  HOLDER ASSY, NOZZLE 3

10 2 11425063120  SPRING, NOZZLE 3

11 2 114250-53130 SEAT, NOZZLE SPRING 3

12 > 11425063140  PLATE, STOP 3

13 2 11425063210  PIN 5

14 2 114250-53400 SHIM PACK 3

26 1 119305-59120  RETAINER 1

29 2 12015060131  BOLT M4X14,HEX.SCKT. 1

30 1 12915059120 RETAINER, INJ. PIPE 1

33 2 12015050131  BOLT M4X14,HEX.SCKT. 2

25 1 11980260810  PIPE ASSY, INJECTION 1

39 1 119802-59820  PIPE ASSY. INJECTION 1

43 1 119880269830  PIPE ASSY, INJECTION 1

47 1 128270-58550 PIPE,FUEL OIL 2

48 1 118802-68570 PIPE, FUEL OIL 1

49 1 129270-59580  CAP 1

50 1 23000013000  CLAMP 13 7

REFER TO Fig. 10

{CyCopy Rights YANMAR CO. LTD and YANMAR AGRICULTURAL EQUIPMENT CO.LTD,



Y00V9800 voovesoo 12.FUEL PIPE
5 (A)=3TNVB2A-GMG (D)=
Flg:a2 FLIEL PIPE (B)= (E)=
: (CF (F)=
REF. LEV. PARTS NO. DESCRIPTION QTy I R
(B) (&) @ (B (F)

z

129004-55610 BRACKET, FILTER
119802-55800 FILTER, FUEL
26106-080302 BOLT M 8X 30 PLATED

119802-5¢100 PIPE, FUEL OIL
119802-59110 PIPE, FUEL OIL
23000-016000 CLAMP 16

119225-52102 PUMP ASSY, FUEL FEED
119802-55700 SEPARATOR ASSY
119802-55710 ELEMENT

D@~ o W -

-
o

129100-55680 RING, RETAINING
24321-000650 O-RING 1A G-85.0
24311-000180 C-RING 1A P-18.0

=
SR R [ G |

[ICRNIC I T [N QP PN [y

>

PACKAGED PART

[C)Copy Rights YANMAR CQ. LTD and YANMAR AGRICULTURAL EQUIPMENT CO.LTD.



YOOV9800 voovesoo  13.STARTING MOTOR
(A)=3TNVB2A-CMG (D)=

Fig.13.STARTING MOTOR {B)= {E)=
)= {Fl=
REF. LEWV. PARTS NO. DESCRIFTION QTy I R
PAGKAGED PART A @ © O B ©®
REFER TO Flg. 34 - 1 171008-77010  STARTER 1
2 2 171008-77400  ARMATURE ASSY 1
3 3 X2130350900  BALL BEARING 1
4 3 X2114255110  BALL BEARING 1
6 3 171008-77440  COIL ASSY, FIELD i
7 4 171008-77450  SCREW, POLE CORE SET 4
8 4 171008-77460  BRUSH (+) 2
g 2 171008-77470  HOLDER ASSY, BRUSH 1
10 3 17100877480  BRUSH () 2
Ir 5 17100877480  SPRING, BRUSH 4
12 2 171008-77500  COVER, REAR 1
18 2 171008-77510  HOUSING ASSY, GEAR 1
14 2 171008-77520  HOUSING, CENTER 1
15 2 171008-77531  MAGNETIC SWITCH ASSY 1
16 2 171008-77540 LEVER SET, SHIFT 1
19 2 171008-77571  DUST COVER,(NON-ASB. 1
20 2 171008-77640  BOLT, THROUGH 2
21 2 171008-77650  PINION ASSY 1
22 3 17100877660  SHAFT, PINION 1
23 3 171008-77670  STOPPER SET, PINION 1
27 3 X2114555500  CLUTCH ASSY 1
28 4  X2114855020  BALL BEARING 1
29 4 X2240410100  BALL BEARING 1
30 2 171008-77750  COVER, M TERMINAL 1
3 2  26106-060322  BOLT M 6X 32 PLATED 2
32 2 26108-060402 BOLT M 6X 40 PLATED 3
33 1 26116-120202  BOLT M12X 20 PLATED 2
4 1 124550-77030  COVER, TERMINAL 1

(ClCopy Rights YANMAR CO, LTD and YANMAR AGRICULTURAL EQUIPMENT CO..LTD.



YO0VB800 voovesoo  14.GENERATOR
(A)=3TNVE2A-GMG (D)=

Fig.14.GENERATOR :g}j :Er
REF LEV. PARTS NO DESCRIPTION QTy I R
PACKAGED PART (A) (B (€ @ (E (A
37 1 1 129052-77200 GENERATOR 12V-40A 1
2 2 119620-77460 PULLEY,CRANKSHAFT 1
3 2 119620-T7470 NUT 1
4 2 128052-77420 FRAME ASSY. DRIVE 1
5 3 118620-79201 BEARING, BALL 1
g 3 119620-79210 PLATE 1
7 3 119620-79220 SCREW 4
8 3 118620-79230 BOLT, STUD 2
9 2 119620-77380 ROTOR ASSY 1
10 3 123501-79240 BEARING, BALL 1
11 3 119620-79250 COVER, BEARING 1
12 2 118620-77440 FLAME ASSY, REAR 1
13 2 118620-78260 HOLDER 1
14 2 128052-78270 HOLDER, BRUSH 1
17 2 119620-77710 REGULATOR ASSY 1
18 2 119620-79290 SCREW 5
18 2 119620-79300 SCREW i
20 2 1189620-79310 BOLT 3
21 2 119620-79320 SCREW W/WASHER 2
22 2 119620-79330 BOLT 2
23 2 119620-79350 NUT 2
24 2 119820-77450 COVER 1
25 2 119620-79340 INSULATION BUSH 1
26 2 X8490561001 NUT 1
27 1 128795-01900 STUD 1
28 1 26306-100002 NUT 1
29 1 118840-77270 ADJUSTER, BELT 1
30 1 119840-77330 ADJUSTER, BELT 1
31 1 119802-77340 BOLT, ADJUSTER 1
a2 1 26106-080452 BOLT M 8X 45 PLATED 1
33 1 119643-66900 DICDE 1
34 1 1189650-77910 RELAY, GROW 1
37 1 129211-77820 TIMER 1

(CiCopy Rights YANMAR GO, LTD and YANMAR AGRICULTURAL EQUIPMENT CO, LTD.



YDOV9800 voovesoo 15.GASKET SET & TOOLS
(A)=3TNVE2A-GMG (D)=

Fig.15.GASKET SET & TOOLS (B)= E)=
(o9 (F)=
REF. LEV. PARTS NO, DESCRIPTION aTy I R
4 w B (€ @ () (F)
3 1 5 1 1 1 719823-92810  GASKET SET(NON-ASB.) 1 1
2 2 119812-01330  GASKET, HEAD 1
3 2 121850-51960  O-RING, F..LPUMP 1
4 2 12495011240  SEAL, VALVE STEM 3
5 2 119802-11870  PROTECTOR, NOZZLE 3
8 2 11982511880  SEAT, NOZZLE 3
7 2 118802-11310  GASKET, BONNET 1
8 2 12915077511  GASKET, (NON-ASB.) 1
3 2 119810-13110  GASKET. EXH.MANIFOLD 1
8 10 2 22190-220002  SEAL WASHER 228 1
7 1 2 124160-11340 SEAL, VALVE STEM 3
12 2 129150-35041  GASKET, (NON-ASB.) 1
13 2 12048642050  GASKET 1
g 14 2 12079549551  GASKET, (NON-ASB)) 1
16 2 119809-32040  O-RING P16 4
18 2 23414-080000  GASKET 8, ROUND 1
17 2 22190-080002  SEAL WASHER 8S 2
18 2 12446644950  GASKET 16 2
19 2 24311000120  O-RING 1A P 12.0 3
12 13 20 2 24311-000320  O-RING 1A P-32.0 2
21 2 24341000240  O-RING 1A S-24.0 1
2z 2 22190-100002  SEAL WASHER 10S 2
s 23 2 119813-12110  GASKET,INT. MANIFOLD 1
LS L/ 24 2 120150-85111  GASKET, (NON-ASB.) 1
16 25 2 129150-48811 GASKET, THERMOSTAT 1
é/ 19 26 2 24321000650  O-RING 1A G-65.0 1
10 20 27 2 24311-000160 O-RING 1A P-16.0 1
17 gé 28 1 129400-92420  FLEX HORN 1 1
a9 57 29 1 &77770-01212  GASKET, LIQUID 1 1
=
Remarks
(1 )OP.HONAL (CiCopy Rights YANMAR CO_LTD and YANMAR AGRICULTURAL EQUIPMENT CC. LTD.




